
Journal of Hazardous Materials 432 (2022) 128694

Available online 15 March 2022
0304-3894/© 2022 Elsevier B.V. All rights reserved.

The role of pipe biofilms on dissemination of viral pathogens and virulence 
factor genes in a full-scale drinking water supply system 

Xiaocao Miao , Chenxu Liu , Mingkun Liu , Xue Han , Lingling Zhu , Xiaohui Bai * 

State Key Laboratory of Microbial Metabolism, Joint International Research Laboratory of Metabolic & Developmental Sciences, School of Life Sciences and 
Biotechnology, Shanghai Jiao Tong University, Shanghai 200240, PR China   

H I G H L I G H T S  G R A P H I C A L  A B S T R A C T  

• Viral pathogens and VFs can dissemi-
nate from source water to tap water. 

• Propotion of viral pathogens and VFs in 
biofilms was far less than that in water. 

• Bulking water plays the main role in the 
dissemination of viral pathogens. 

• Mycobacterium and TOC were key influ-
encing factors for viral virulence 
variation.  

A R T I C L E  I N F O   

Editor: Danmeng Shuai  

Keywords: 
Drinking water 
Biofilm 
Pathogenic virus 
Viral virulence factor 
Risk control 

A B S T R A C T   

Water is an important medium for virus transmission and viral pathogens are increasingly appreciated as a 
significant water safety issue. However, the effect of pipe biofilms on viral pathogens remains unclear. This 
research aimed to investigate the dissemination of viruses in a full-scale drinking water supply system (DWSS) 
and the effect of pipe biofilms on viral pathogens in bulking water. Viral pathogens, pathogenic viral hosts, and 
viral virulence factors (VFs) were found to disseminate from source water to tap water. The proportion of virus 
and viral VFs in the biofilm was far less than that in water. The contribution of biofilms in pipe wall to viruses 
and viral VFs in bulking water was less than 4%, and viruses in the biofilm had no obvious effect on pathogenic 
viruses in water. Dominant viruses carrying VFs changed from Cyanobacteria virus to Mycobacterium virus after 
advanced water treatment. Mycobacterium and organics were identified as the key factors influencing compo-
sition and abundance of viral VFs, which could explain 41.1% of the variation in viral virulence in the water 
supply system. Host bacteria and organics may be used as the key targets to control the risk of viruses in DWSSs.   

1. Introduction 

It is well known that water is an important medium for virus trans-
mission. Water-transmitted viral pathogens, as classified by the World 
Health Organization (WHO), include adenovirus, astrovirus, and hepa-
titis viruses (World Health Organization (WHO), 2011). The recent 
outbreak of coronavirus disease 2019 (COVID-19) has become a public 
health emergency worldwide (Alexander et al., 2020). There is no 

current evidence to confirm that human coronaviruses are transmitted 
through contaminated drinking water (La Rosa et al., 2020). 

The biofilm on drinking water supply pipe wall can provide an ideal 
place for microorganisms to survive, propagate and interact (Zhang 
et al., 2021). Biofilm in pipe wall showed significant influence on tap 
water bacteria, and the contribution of biofilm to tap water bacteria was 
nearly 18% (Liu et al., 2018). Biofilm formation and detachment can 
also affect the transmission of antibiotic resistant bacteria in drinking 

* Corresponding author. 
E-mail address: xhbai@sjtu.edu.cn (X. Bai).  

Contents lists available at ScienceDirect 

Journal of Hazardous Materials 

journal homepage: www.elsevier.com/locate/jhazmat 

https://doi.org/10.1016/j.jhazmat.2022.128694 
Received 11 December 2021; Received in revised form 24 February 2022; Accepted 10 March 2022   

mailto:xhbai@sjtu.edu.cn
www.sciencedirect.com/science/journal/03043894
https://www.elsevier.com/locate/jhazmat
https://doi.org/10.1016/j.jhazmat.2022.128694
https://doi.org/10.1016/j.jhazmat.2022.128694
https://doi.org/10.1016/j.jhazmat.2022.128694
http://crossmark.crossref.org/dialog/?doi=10.1016/j.jhazmat.2022.128694&domain=pdf


Journal of Hazardous Materials 432 (2022) 128694

2

water supply systems (DWSSs) (Zhang et al., 2018). However, these 
researches on biofilm in DWSSs always focus on bacteria despite the 
evidence that other microbial taxa such as viruses are present in biofilms 
(Douterelo et al., 2018). 

The role of biofilms in the dissemination of viruses in aquatic envi-
ronments is controversial. During epidemic outbreaks, viral pathogens 
are discharged into wastewater, and some of these viruses will attach to 
biofilms (Skraber et al., 2009). Some viruses (F-specific bacteriophages) 
persist longer in biofilms than in wastewater, so wastewater biofilms 
may contribute to the dispersal of pathogenic viruses during epidemic 
periods (Skraber et al., 2009). The presence of biofilms increases the 
retention time of the virus (MS2 as a model virus) on aquifer surfaces in 
managed aquifer recharge systems (Amirhosein et al., 2020). However, 
there is also evidence for biofilm control by bacteriophage viruses 
(Donlan, 2009). Specific bacteriophage viruses can be used to inhibit the 
development of biofilms on ultrafiltration membranes (Goldman et al., 
2009). The combined treatment of bacteriophage viruses and chlorine 
oxidation is more effective than chlorination for the control of Pseudo-
monas aeruginosa biofilms in wastewater (Zhang and Hu, 2013). The 
present studies on the relationship between viruses and biofilms often 
focus on targeted or model microorganisms. F-specific phages or other 
model viruses could hardly be detected in drinking water biofilms 
(Skraber et al., 2005; Lehtola et al., 2004). Knowledge of the role of pipe 
biofilms in the dissemination of viruses is still in its infancy, especially in 
DWSSs. 

Second-generation sequencing has facilitated leaps in our knowledge 
of viruses in the aquatic environment. It was reported that bacterio-
phages are the most dominant viruses in aquatic environments (Kava-
gutti et al., 2019). One of the most striking features of bacteriophage 
genomes is their apparent mosaic structure, so bacterial virulence factor 
genes may be incorporated into the viral genome (Hatfull, 2008). The 
present studies on viral pathogens were often performed by using 
real-time PCR, which shows high accuracy but has the limitation of 
fewer targets and makes the analysis far from comprehensive (Emelko 
et al., 2019; Morrison et al., 2020; O’Brien et al., 2017). Furthermore, 
the survival mode of the virus depends on the metabolism of its host 
(Brum et al., 2016). Thus, clarifying the relationship between the virus 
and the host in DWSSs can help to not only identify viral pathogens 
accurately but also predict the potential influence of the host on viral 
pathogens. However, how viral pathogens and pathogenic viral hosts 
disseminate and the key influencing factors for the dissemination of viral 
pathogens remain largely unknown. 

To obtain viral information in DWSS, we collected water samples 
covering source rivers, reservoirs, waterworks, pipe networks, commu-
nities, and biofilm samples at the end of the pipeline. Subsequently, the 

water quality was measured, and shotgun metagenomic sequencing was 
performed. The aims of this research were (1) to investigate the 
dissemination of viruses in a full-scale chloraminated DWSS, (2) to study 
the effect of pipe biofilms on the occurrence of viral pathogens in water, 
and (3) to explore the key influencing factors for viral virulence 
variation. 

2. Materials and methods 

2.1. The drinking water supply system and sampling 

Water samples were collected from source water (SW) (SW1: 
standing in one of the outlets of Taihu Lake; SW2: the influent of Jinze 
Reservoir, which is situated in the Taipu River; SW3: the effluent of 
Jinze Reservoir), a drinking water treatment system (DWTS) (TW1 and 
TW2: the influent and effluent of the waterworks), a primary drinking 
water distribution system (PrimDWDS) (DW1: water in the start of 
pipelines; and DW2: water at the end of pipelines), and two secondary 
drinking water distribution systems (SecDWDSs) (SeW1: water sample 
from the underground tank; SeW2: water from the top tank; and SeW3: 
water sample from the underground tank) (Fig. 1). Water samples were 
collected according to the standard examination methods for drinking 
water (GB/T 5750.2–2006). Sterilized bottles were used to collect water 
samples from each site. All the water samples were collected in August 
2018, and transported on ice to the laboratory and processed within 12 
h. Locations and years of sampling sites are shown in detail in Tab. S1. 

The Jinze Ecological Reservoir is the main source of drinking water 
for southwest Shanghai. The water comes from the Taipu River, the 
largest tributary of Taihu Lake. The total storage capacity of the Jinze 
Reservoir is approximately 9 × 107 m3. Its water pretreatment process 
includes sedimentation, aeration, and absorption by aquatic plants. The 
DWTS is 46.1 km away from the Jinze Reservoir. The drinking water 
production rate is 3 × 105 m3/day. The water treatment process in the 
DWTS includes coagulation, sedimentation, sand filtration, ozonation, 
biological activated carbon (BAC) filtration, and chloramine disinfec-
tion. The pipe material in the PrimDWDS is ductile iron, and the pipe 
diameter ranges from 300 mm to 1600 mm. The stainless steel water 
tanks were selected in the SecDWDSs. 

Four biofilm samples were obtained by scraping the inner wall of 
actual pipelines which have been running stably before sampling with 
sterilized cotton (Fig. 1). The pipes included ductile iron pipes with 
diameters of 600 mm (BF1) and 100 mm (BF2) respectively, 
polypropylene-random pipe (BF3, 20 mm in diameter), and stainless 
steel pipe (BF4, 20 mm in diameter). BF1 was obtained in the terminal 
PrimDWDS. BF2, BF3 and BF4 were obtained from the SecDWDSs. 

Fig. 1. Flowchart of the drinking water supply system. DWTS: drinking water treatment system, PrimDWDS: primary drinking water distribution system, and 
SecDWDS: secondary drinking water distribution system. 

X. Miao et al.                                                                                                                                                                                                                                    



Journal of Hazardous Materials 432 (2022) 128694

3

Sterilized tubes (50 mL) were used to collect the biofilm sample, and 
transported on ice to the laboratory and processed within 12 h. 

2.2. Water quality analysis 

The measurements of total residual chlorine and temperature were 
performed in situ. The conductivity, pH, resistivity, turbidity, alkalinity, 
hardness, total dissolved solids, total organic carbon (TOC), chlorides, 
sulfates, nitrite nitrogen, bicarbonate, total iron, Ryznar saturation 
index, Larson ratio, standard plate-count bacteria and heterotrophic 
plate count measurements were performed in the laboratory. The 
detection methods for the above mentioned water quality parameters 
are shown in Tab. S2. Assimilable organic carbon (AOC) was determined 
with a batch growth assay as described previously (Lautenschlager et al., 
2013). The enumeration of total and intact cells was performed by using 
SYTO 9 stain and propidium iodide with a CytoFLEX flow cytometer 
(Beckman Coulter, Inc.USA). (Lehtinen et al., 2004). 

2.3. DNA extraction and quantification 

The genomic DNA of biofilms was extracted by using the FastDNA 
SPIN Kit for Soil (Mpbio, USA). The enrichment of biological cells of 
water was performed using the membrane filtration method. The vol-
ume of water used for enrichment of biological cells is shown in Tab. S3. 
Water was filtered through a sterile 0.22 µm mixed cellulose membrane 
(Bandao, China) with a magnetic filter funnel (Pall Life Science, USA) 
and a vacuum pressure pump (Pall Life Science, USA). Genomic DNA 
was extracted from the membrane by using an optimized phenol: 
chloroform-based method (Miao and Bai, 2021). The concentration of 
DNA was detected by ultraviolet spectrophotometry (OneDrop 
OD-1000, China). DNA quality was checked by 2% agarose gel electro-
phoresis. Moreover, qualified DNA was adjusted to 50 ng/μL and stored 
at − 80℃. 

2.4. Shotgun metagenomic sequencing and host annotation 

Shotgun metagenomic sequencing was performed by using an Illu-
mina HiSeq 2000. Libraries were prepared with a fragment length of 
approximately 400 bp using a Covaris M220 and a NEXTFLEX™ Rapid 
DNA-Seq Kit. Raw reads were quality controlled using FASTQ (Chen 
et al., 2018). CD-HIT (http://www.bioinformatics.org/cd-hit/) and 
SOAPaligner were applied for abundance calculation of the nonredun-
dant gene set (Li et al., 2009). The host annotation of the virus was 
performed by using NCBI (http://www.ncbi.nlm.nih.gov/). The anno-
tation of viral virulence factors was performed by comparing the target 
amino acid sequences with the Virulence Factors Database (VFDB) by 
using BLASTP (Liu et al., 2019). To reduce gene misestimation, tran-
scripts per million reads (TPMs) were used to express the gene abun-
dance of each sample, which was calculated for each sample as follows: 

TPMi =
(Ri/Li) × 106
∑n

1

(
Rj
/

Lj
)

where Ri tracks the read number, Li tracks the gene length, and 
∑n

1
(
Rj/

Lj
)

tracks the total number of normalized read numbers by gene length. 

2.5. Statistical analysis 

All data analyzed in this study were considered statistically signifi-
cant at p < 0.05 unless indicated otherwise. All environmental variables 
were evaluated using one-way univariate analysis of variance (ANOVA) 
to select reasonable measurements. Mothur 1.30.1 was used to estimate 
the Shannon diversity index (Schloss et al., 2009). The comparison of 
microbial community structures was displayed by using two axes of a 
nonmetric multidimensional scaling (NMDS) analysis based on the 
Bray-Curtis distance at the taxonomic genus level. Student’s t test was 

used to analyze the dissimilarities of environmental variables in 
different groups. Procrustes analysis was used to explore the relationship 
between the viral and host communities (Zhao et al., 2019). Fast 
expectation-maximization microbial source tracking (FEAST) was used 
to identify the microbial percentage contribution of each potential 
source to the bulking water (Shenhav et al., 2019). The Mantel test was 
used to find the correlation between viral virulence and environmental 
factors. Variance partitioning canonical correspondence analysis (VPA) 
was used to quantify the explanatory degree of the influence of different 
water quality parameters on the functional change of the microbial 
community (Rui et al., 2015). 

3. Results and discussion 

3.1. Occurrence and dissemination of viruses in the water supply system 

We obtained 247.9 gigabases of raw reads from the fourteen meta-
genomic samples. A total of 2501 species were annotated as viruses via 
megablast against the NCBI nr/nt database online, including 6400,615 
genes with a total length of 3307,693,308 bp. The proportion of viral 
TPMs in water was reduced from 17.2% to 1.5% after the water treat-
ment process and remained at approximately 2.2% in the water distri-
bution system (Fig. 2a, Tab. S3). The proportion of viral TPMs in 
biofilms was 0.1–0.2%, which was far less than that in the water samples 
(Fig. 2a, Tab. S3). 

A total of 1343 species of viruses were identified in the lake water, 
double-stranded DNA (dsDNA) virus is the most dominant, accounting 
for 98.0%. The high proportion of dsDNA viruses in DWSS was consis-
tent with findings from sea and freshwater lake samples (Du et al., 2020; 
Skvortsov et al., 2016). The variation of the viral TPMs (Fig. S1, Tab. S4) 
and the number of viral species (Fig. 2b) were similar. From the lake to 
the influent of the reservoir entrance, the number of viral species 
decreased to 1310, and the viral TPMs decreased by 44.6%. Some in-